



REVIEW

New molecules in the treatment of inflammatory bowel disease[☆]



CrossMark

María Chaparro^{a,b,*}, Javier P. Gisbert^{a,b}

^a Servicio de Aparato Digestivo, Hospital Universitario de La Princesa e Instituto de Investigación Sanitaria Princesa (IIS-IP), Madrid, Spain

^b Centro de Investigación Biomédica en Red de Enfermedades Hepáticas y Digestivas (CIBEREHD), Spain

Received 17 July 2015; accepted 17 September 2015

Available online 26 May 2016

KEYWORDS

Inflammatory bowel disease;
Crohn's disease;
Ulcerative colitis;
Biological agents;
Vedolizumab;
Golimumab;
Biosimilar

Abstract Inflammatory bowel disease (IBD) is a disorder of unknown aetiology that provokes chronic inflammation of the gastrointestinal tract. Anti-tumour necrosis factor drugs have represented a major advance in the treatment of IBD patients in the last few years and also have a good safety profile. Nevertheless, these treatments are not effective in all patients and, in initial responders, there can be a loss of response in the long-term. Consequently, new treatments are needed for IBD, aimed at distinct therapeutic targets.

In the last few years, new molecules have been incorporated into the therapeutic armamentarium of IBD patients. Golimumab is an anti-tumour necrosis factor monoclonal antibody with demonstrated effectiveness in the treatment of ulcerative colitis. The use of CT-P13 (biosimilar infliximab) has been approved in Europe for the same indications as the original infliximab. More recently, vedolizumab, an anti- α 4 β 7 integrin monoclonal antibody, has been approved for the treatment of Crohn's disease and ulcerative colitis. A large number of molecules are currently under development, some of which will, in the future, broaden the therapeutic options available in the treatment of IBD patients.

Finally, in the next few years, studies should aim to identify factors predictive of response to the distinct biological agents for IBD in order to allow personalised selection of the best therapeutic alternative for each patient.

© 2015 Elsevier España, S.L.U., AEEH and AEG. All rights reserved.

[☆] Please cite this article as: Chaparro M, Gisbert JP. Nuevas moléculas en el tratamiento de la enfermedad inflamatoria intestinal. Gastroenterol Hepatol. 2016;39:411–423.

* Corresponding author.

E-mail address: mariachs2005@gmail.com (M. Chaparro).

PALABRAS CLAVE

Enfermedad inflamatoria intestinal; Enfermedad de Crohn; Colitis ulcerosa; Biológicos; Vedolizumab; Golimumab; Biosimilar

Nuevas moléculas en el tratamiento de la enfermedad inflamatoria intestinal

Resumen La enfermedad inflamatoria intestinal (EII) es un trastorno de etiología desconocida consistente en una inflamación crónica del tubo digestivo. Los fármacos dirigidos contra el factor de necrosis tumoral han representado un hito en el tratamiento de los pacientes con EII en los últimos años contando además con un buen perfil de seguridad. No obstante, estos tratamientos no son eficaces en todos los pacientes y, en aquellos que responden inicialmente, se ha descrito una pérdida de respuesta a lo largo del tiempo. Por estos motivos, es necesario el desarrollo de nuevos tratamientos para la EII, dirigidos hacia diferentes dianas terapéuticas.

En los últimos tiempos se han incorporado nuevas moléculas al arsenal terapéutico de los pacientes con EII. El golimumab es un anticuerpo monoclonal que se dirige contra el factor de necrosis tumoral y que ha demostrado ser eficaz en el tratamiento de la colitis ulcerosa. Asimismo, ha sido aprobado en Europa el uso de CT-P13 (infliximab biosimilar) para las mismas indicaciones que el infliximab original. Más recientemente, vedolizumab, un anticuerpo monoclonal dirigido frente a las integrinas $\alpha 4\beta 7$ ha sido aprobado para el tratamiento de la enfermedad de Crohn y la colitis ulcerosa. En la actualidad se están desarrollando un gran número de moléculas, algunas de las cuales vendrán, en un futuro, a ampliar las opciones terapéuticas en los pacientes con EII.

Finalmente, en los próximos años los estudios deberán ir dirigidos a identificar factores predictores de respuesta a los distintos fármacos biológicos para la EII con el fin de seleccionar, de forma más personalizada, la mejor alternativa terapéutica para cada paciente.

© 2015 Elsevier España, S.L.U., AEEH y AEG. Todos los derechos reservados.

Introduction

Inflammatory bowel disease (IBD) is a chronic disorder of unknown aetiology that involves a pathological response of both the innate and acquired immune system, leading to chronic inflammation of the gastrointestinal (GI) tract. It is the result of the interaction of various factors, including genetic susceptibility, environmental factors, infectious agents, commensal enteric flora and immune disorders.^{1,2} The wide range of factors involved in the development of the disease, together with the complexity of the immune system, present multiple therapeutic targets, which are reflected in the large diversity of molecules that have been evaluated as potential treatments for IBD.

The era of biological therapy in the treatment of IBD began in 1998, when the United States Food and Drug Administration approved infliximab for the treatment of patients with Crohn disease.³⁻⁵ Many new biological drugs have been developed and approved since then, all of which have so far targeted tumour necrosis factor-alpha (TNF). Anti-TNF drugs have been a milestone in the treatment of patients with IBD in recent years, reducing the need for surgery and hospital admission and, most importantly, improving quality of life; they also have a good safety profile. Nevertheless, these treatments are not effective in all patients, and loss of response over time has been described in initial responders.⁶⁻⁸ Furthermore, although they are safe in general, they are associated with adverse effects and are expensive.

For these reasons, new treatments with a more specific mechanism of action directed at different therapeutic targets must be developed for IBD, in order to achieve a more local effect in the inflamed organ.

Three new molecules have recently been added to the IBD therapeutic arsenal: golimumab and CT-P13 (infliximab biosimilar), which are anti-TNF drugs, and vedolizumab, which inhibits lymphocyte migration to the tissues of the GI tract by blocking the $\alpha 4\beta 7$ integrin.

The aim of this review is to make a practical, critical appraisal of the biological molecules recently approved for the treatment of IBD, their characteristics, dosage, indications and safety profile. Finally, we will briefly present some of the groups of molecules being developed for the treatment of IBD.

Golimumab

Golimumab (Simponi, Janssen Biotech, Inc., Horsham, PA, United States) is an alternative anti-TNF monoclonal antibody for patients with ulcerative colitis (UC) refractory to conventional treatment. Golimumab was approved in the United States by the Food and Drug Administration in May 2013; more recently, in October 2013, the European Medicines Agency (EMA) approved golimumab for the treatment of patients with UC who have been refractory or intolerant to conventional treatments.

Mechanism of action

Golimumab is a transgenic monoclonal antibody (immunoglobulin G1) that specifically targets an epitope on the TNF molecule.^{9,10} It binds to both soluble and transmembrane TNF with even stronger affinity than adalimumab and infliximab.¹¹ It is superior to infliximab and adalimumab in terms of conformational stability and ability to inhibit TNF-induced cellular cytotoxicity and human endothelial cell activation.¹¹

Like infliximab and adalimumab, golimumab acts by inducing apoptosis of inflammatory cells by binding to transmembrane TNF. Contrary to what might be expected of a full-length IgG such as golimumab, it is less effective than infliximab and adalimumab in inducing apoptosis via transmembrane TNF. For this reason, it could be less effective than adalimumab and infliximab in granulomatous diseases (such as Crohn disease [CD]), in which the effect due to the interaction of the antibody with the transmembrane TNF is very important.¹¹ Finally, as the serum golimumab concentration necessary to neutralise the soluble TNF is lower than in the case of other anti-TNFs, golimumab can be administered every 4 weeks.

Efficacy of golimumab in ulcerative colitis

The PURSUIT-SC induction study evaluated the efficacy of golimumab in inducing remission in patients with moderate-severe UC refractory or intolerant to treatment with thiopurines, steroids or aminosalicylates.¹² The study included a phase 2 dose-finding and a phase 3 dose-confirmation substudy, and included patients with UC with a Mayo score between 6 and 12, with at least 2 points on the endoscopic subscore. Patients were randomised to receive placebo, golimumab 100 mg/50 mg (before dose selection only), golimumab 200 mg/100 mg or golimumab 400 mg/200 mg subcutaneously at weeks 0 and 2.

The primary endpoint was to evaluate the week-6 response after dose selection. The secondary endpoints were week-6 clinical remission, mucosal healing and quality of life. Although all patients were included in the safety analysis, patients randomised to receive golimumab 100 mg/50 mg were not considered, as this dose was not included in the phase 2 substudy. Data from 774 patients were eventually analysed. All the study endpoints were reached for patients treated with golimumab compared with the placebo group (Table 1).

The PURSUIT-maintenance study evaluated the efficacy of subcutaneous golimumab in maintaining remission in patients with moderate-severe UC.¹³ Patients who had presented a response in the induction studies with golimumab were included. Patients who had responded to induction treatment with golimumab were randomised to receive placebo, golimumab 50 mg or golimumab 100 mg every 4 weeks until week 54. Patients who had received placebo and responded received maintenance placebo. Finally, patients who had not achieved a response with golimumab or placebo received golimumab 100 mg every 4 weeks. The study endpoint was the response over the 54 weeks. The secondary endpoints, evaluated at weeks 30 and 54, were clinical remission and mucosal healing.

Table 1 Efficacy outcomes for golimumab in the induction of response in patients with moderate-severe ulcerative colitis at week 6 (PURSUIT-SC induction study).

	Placebo weeks 0 and 2 (No. = 256) (%)	Golimumab 200/100 mg weeks 0 and 2 (No. = 257) (%)	Golimumab 400/200 mg weeks 0 and 2 (No. = 258) (%)
Response	29.7	51.8*	55*
Remission	6.3	18.7*	17.8*
Mucosal healing	28.5	43.2*	45.3*

No.: number of patients.

* Compared with placebo $p < 0.0005$.

Source: Sandborn et al.¹²

Table 2 Efficacy outcomes for golimumab in the maintenance of response (week 52) in patients with moderate-severe ulcerative colitis (PURSUIT-maintenance study).

	Placebo/4 weeks (No. = 156) (%)	Golimumab 50 mg/4 weeks (No. = 153) (%)	Golimumab 100 mg/4 weeks (No. = 154) (%)
Response	31.4	47*	50.6*
Remission	15.4	23.5**	28.6*
Mucosal healing	26.9	41.8***	43.5*

Source: Sandborn et al.¹³

* Compared with placebo $p < 0.01$.

** Compared with placebo $p = 0.09$.

*** Compared with placebo $p = 0.011$.

Of the patients who initially responded to golimumab (464), the percentage of patients in remission at week 54 was significantly higher in the groups that received golimumab (50 mg and 100 mg) compared to the group that received placebo (Table 2).

Mode of presentation

Golimumab is presented in the form of pre-filled syringes containing 0.5 mL of solution with 50 mg of golimumab.

Recommended dose of golimumab for the treatment of ulcerative colitis

Administration of 200 mg of golimumab subcutaneously at week 0 and 100 mg at week 2 is recommended, followed by 50 mg every 4 weeks thereafter for maintenance. For patients weighing 80 kg or more, administration of 100 mg every 8 weeks as maintenance is recommended (Table 3).

Table 3 New drugs available for inflammatory bowel disease, mechanisms of action, route of administration and recommended doses.

Drugs	Mechanism of action	Route of administration	Regimens	
			Induction	Maintenance
Golimumab (Simponi)	Anti-TNF	Subcutaneous	200, 100 mg at 0, 2 weeks	50–100 mg every 4 weeks
Vedolizumab (Entyvio)	Anti- α 4 β 7	Intravenous	300 mg at weeks 0, 2 and 6	300 mg every 8 weeks
Infliximab biosimilar (Inflectra and Remsima)	Anti-TNF	Intravenous	5 mg/kg at 0, 2 and 6 weeks	5 mg/kg every 8 weeks

Indications for golimumab

Golimumab is indicated for the treatment of moderate-severe UC in adults who have had a poor response to conventional treatment, including corticosteroids and immunosuppressants, or who have intolerance or contraindications to these therapies.

Safety

In the PURSUIT-SC induction study, the percentage of adverse effects was similar in patients exposed to golimumab and in those who received placebo.¹² The most common adverse events among patients treated with golimumab were headache and nasopharyngitis. Serious adverse effects were similar in both the golimumab and placebo groups (3.0% vs 6.0%). The percentage of serious infections was also similar in both groups (0.5% vs 1.8%). One patient in the golimumab 400 mg/200 mg group died due to postoperative complications, while another patient in the same group presented a demyelinising disorder. The percentage of patients who had to discontinue treatment due to adverse effects was low (0.5% in those treated with golimumab and 0.9% in those who received placebo). The proportion of patients with injection site reactions was low (3.4% in the golimumab groups and 1.5% in the placebo group), with no differences as regards the golimumab dose.

In the PURSUIT-maintenance study, golimumab showed a good safety profile.¹³ The rates of adverse effects, serious adverse events, infections and serious infections were similar among the different treatment groups. Likewise, the rate of treatment dropout due to side effects was similar in the 3 study groups. The percentage of patients with injection-site reactions was similar in the groups treated with golimumab and in the placebo group.

Vedolizumab

Vedolizumab (Entyvio, Millennium Pharmaceuticals, Cambridge, MA, United States) is a humanised monoclonal antibody that binds specifically to the α 4 β 7 integrin

heterodimer, selectively blocking lymphocyte migration to the intestine, without affecting their migration to other organs such as the central nervous system (CNS). During the development of this drug, the molecule underwent several modifications, receiving different names (LDP02 and MLN0002) until the current version, known as MLN0002 or vedolizumab.¹⁴

Mechanism of action

IBD is a chronic inflammation in the GI tract necessitating the migration of inflammatory mediator cells to the affected tissues. The migration of leukocytes to the inflamed intestinal tissues is regulated by complex molecular mechanisms. Integrin α 4 β 7 is a glycoprotein that is activated on the surface of the circulating B and T lymphocytes, and interacts with mucosal vascular addressin cell adhesion molecules (MAdCAM-1) in the endothelial venules. MAdCAM-1 is selectively expressed on the endothelium of the intestinal venules, binding the lymphocytes that circulate at high velocity in the blood stream.¹⁵ Thus, these lymphocytes migrate from the endothelial surface to the lamina propria and the tissues. Persistence of excessively high levels of these lymphocytes in the intestinal tissues is part of the pathophysiological process of IBD.¹⁶ Several studies have observed a significant increase in the expression of α 4 β 7 and MadCAM-1 in the colon of patients with UC compared to patients with irritable bowel syndrome (IBS).¹⁷

Natalizumab, the predecessor of vedolizumab, showed the potential of this mechanism of action in phase 2 studies. Natalizumab is a monoclonal antibody that has been shown to be effective in both multiple sclerosis and CD. It binds to the α 4 subunit of the integrins, thus blocking the interactions of the α 4 β 1 and α 4 β 7 heterodimers with their receptors, including fibronectin, VCAM-1 and MadCAM-1.^{18–20} Despite its efficacy, natalizumab was withdrawn from the market in 2005 due to the onset of progressive multifocal leukoencephalopathy (PML), which is a serious CNS infection associated with treatment with this drug. It was reintroduced in 2006 for use in surveillance programmes and is currently approved in the United States (although not in Europe) for CD. Fifty-two thousand patients have

received natalizumab as monotherapy since its reintroduction, most for the treatment of multiple sclerosis; 10 new cases of PML have been reported.²¹ PML is believed to be due to reactivation of the John Cunningham virus in immunosuppressed states, facilitating dissemination of the virus through the bloodstream. By binding to integrin $\alpha 4\beta 1$, natalizumab blocks lymphocyte migration to the CNS, thus preventing clearance of the virus from the CNS by the immune system. The difference between vedolizumab and natalizumab is that the latter blocks lymphocyte migration to multiple organs (like the GI tract and CNS), while vedolizumab acts specifically on the GI tract. Studies in primates have shown that vedolizumab is specific to the GI tract and is not associated with changes in the cerebrospinal fluid.²² Furthermore, in a study conducted in a small group of healthy volunteers who underwent lumbar puncture before and after a 450 mg dose of vedolizumab, no differences were observed in CD4+, CD8+ or the CD4:CD8 ratio.²³

A monoclonal antibody against $\alpha 4\beta 7$ was first used in 1996, demonstrating its capacity to control colitis in animal models.²⁴ Tamarind monkeys in captivity spontaneously developed chronic colitis that resembled UC. The monkeys included in the study were diagnosed with colitis using endoscopic and histological criteria, and randomised to receive the anti- $\alpha 4\beta 7$ drug or a non-therapeutic monoclonal antibody by intramuscular administration. Primates that received the anti- $\alpha 4\beta 7$ antibody presented rapid clinical, endoscopic and histological improvement that was not observed in the untreated animals.²⁴

Efficacy of vedolizumab

The first study with an anti- $\alpha 4\beta 7$ in humans was published in 2000 as an abstract. It was a double-blind, placebo-controlled study that included 29 patients with moderate-severe UC. Patients were randomised to receive humanised antibody (LDP02) in ascending doses: 0.15 mg/kg subcutaneously, 0.15 mg/kg intravenously, 0.5 mg/kg intravenously and 3 mg/kg intravenously or placebo. A single 0.5 mg/kg dose was sufficient to completely saturate the antibody receptors.²⁵

In a phase 1 study conducted in patients with UC, Feagan et al.²⁵ demonstrated that, after a single infusion of vedolizumab (then called MLN0002), blockade of the $\alpha 4\beta 7$ integrin was higher than placebo in the clinical and endoscopic induction. The first phase 2 study was carried out in patients with UC naïve to biological treatment. A total of 181 patients with UC were randomised to receive MLN0002 at doses of 2 mg/kg, 0.5 mg/kg or placebo at weeks 0 and 4.²⁶ The primary outcome measure was remission at week 6. In both groups (2 and 0.5 mg/kg), the percentages of clinical remission were higher in patients treated with MLN0002 than in those exposed to placebo (33%, 32% and 14%, respectively, $p=0.03$). Similarly, the percentage of patients who reached endoscopic remission was significantly higher in those treated with MLN0002 (2 and 0.5 mg/kg) than with placebo (28%, 12% and 8%, respectively).²⁶

A second phase 2 study included 185 patients with CD naïve for anti-TNF treatment who were randomised to

receive MLN0002 at doses of 2 mg/kg, 0.5 mg/kg or placebo at weeks 0 and 4.²⁷ At week 6, 37% and 30% of patients treated with 2 and 0.5 mg/kg of MLN0002, respectively, achieved remission, compared to 21% of patients treated with placebo. The percentage of adverse effects was similar among groups.²⁷

Despite the efficacy of the anti- $\alpha 4\beta 7$ antibody demonstrated in these studies, approximately 40% of patients developed antibodies against the drug.²⁶ Furthermore, an antibody titre greater than 1: 125 was associated with a lower likelihood of response due to lower saturation of the $\alpha 4\beta 7$ integrin.²⁶ For this reason, Millennium Pharmaceuticals developed a new antibody formulation (the initial formulation was produced by mouse myeloma cell line N0 and the new one by a cell system based on Chinese hamster ovary), which was evaluated in a dose-finding study (2, 6 and 10 mg/kg).²⁸ In this study, the serum vedolizumab (MLN0002) concentration increased proportionally with the dose administered; the $\alpha 4\beta 7$ receptors on peripheral blood lymphocytes were saturated at all the doses evaluated. Later, in an open-label phase 2 study that included patients with CD and UC, the new formulation was evaluated at the same doses (2, 6 and 10 mg/kg) but administered more frequently (at weeks 0, 2 and 6 instead of weeks 0 and 4, as in the first phase 2 studies).²⁹ Only 4% of patients in this study developed antibodies to vedolizumab. The authors concluded that the combination of change of formulation, higher dose and more frequent administration of the drug contributed to less antibody formation.

Vedolizumab has been more recently evaluated in phase 3 studies (GEMINI I, II, III and LTS).³⁰⁻³³ The GEMINI I study evaluated the efficacy of vedolizumab in the induction and maintenance of remission in patients with moderate-severe UC.³⁰ Clinical response was defined as a reduction in the Mayo Clinic score of at least 3 points and a decrease of at least 30% with respect to baseline, with a decrease of at least 1 point on the "rectal bleeding" subscale or an absolute "rectal bleeding" score of ≤ 1 . Clinical remission was defined as a Mayo Clinic score of ≤ 2 , with a score of ≤ 1 in all the subscores. In the induction phase, 374 patients were randomised to receive vedolizumab 300 mg at weeks 0 and 2 or placebo (cohort 1), while 521 patients received open-label vedolizumab 300 mg at weeks 0 and 2 (cohort 2). In the maintenance study, patients who had responded to vedolizumab at week 6 were randomised to continue on vedolizumab 300 mg/8 weeks, vedolizumab 300 mg/4 weeks or placebo until week 52.

The percentage of patients who presented a response at week 6 was higher in patients treated with vedolizumab than in those who received placebo (47% vs 25.5%). Furthermore, the percentage of patients who achieved remission and the percentage of patients with mucosal healing were higher in patients treated with vedolizumab than in those who received placebo (Table 4).

At week 52, the percentage of patients in remission was significantly higher in the vedolizumab group compared to those randomised to placebo. Moreover, the percentage of patients with a sustained clinical response, mucosal healing and steroid-free remission was significantly higher in patients randomised to vedolizumab than in those who received placebo. In the post hoc analysis, the vedolizumab regimen of 300 mg/4 weeks was no better than the regimen

Table 4 Efficacy outcomes for vedolizumab in the induction of remission (week 6) in patients with ulcerative colitis (GEMINI I study).

	Vedolizumab 300 mg at weeks 0 and 2 (No. = 225) (%)	Placebo at weeks 0 and 2 (No. = 149) (%)	<i>p</i>
Clinical response	47.1	25.5	< 0.01
Clinical remission	16.9	5.4	< 0.01
Mucosal healing	40.9	24.8	< 0.01

No.: number of patients.

Source: Feagan et al.³⁰

of 300 mg/8 weeks. Concomitant treatment with steroids or immunosuppressants was not associated with greater drug efficacy. Additionally, previous anti-TNF treatment failure was not associated with lower efficacy of vedolizumab therapy.

A correlation between vedolizumab levels and response was observed. The mean vedolizumab concentration with the 300 mg/4 weeks dosing schedule was higher than in patients with 300 mg/8 weeks (38.3 vs 11.2 (g/mL)). However, in both cases, saturation of the $\alpha 4\beta 7$ integrin on T lymphocytes was greater than 95%.

A small number of patients (3.7%) developed antibodies to vedolizumab. Concomitant treatment with immunosuppressants reduced the incidence of formation of antibodies to vedolizumab.

The GEMINI II study evaluated the efficacy of vedolizumab in the induction and maintenance of remission in patients with CD refractory to conventional treatments or to anti-TNF.³¹ It included patients with moderate-severe CD defined as a Crohn's disease activity index (CDAI) score of 220–450 together with one of the following: elevated C-reactive protein (CRP), or endoscopic activity (≥ 3 large ulcers or ≥ 10 aphthous ulcers) or faecal calprotectin $\geq 250 \mu\text{g/g}$ plus evidence of ulcers on the computed tomography, magnetic resonance, intestinal transit or capsule endoscopy. The primary endpoints for the induction phase were clinical remission (defined as a CDAI ≤ 150 at week 6) and clinical response (defined as a decrease of ≥ 100 points with respect to the CDAI at week 0).

In the induction phase, 368 patients were randomised to receive vedolizumab 300 mg or placebo at weeks 0 and 2 (cohort 1), while 747 patients received open-label vedolizumab 300 mg at weeks 0 and 2. At week 6, the percentage of patients who achieved remission was significantly higher in the vedolizumab group than in the placebo group. However, the percentage response was similar in both groups (Table 5).

At week 6, the 461 patients who had presented a response with vedolizumab treatment were randomised to receive vedolizumab 300 mg/4 weeks, vedolizumab 300 mg/8 weeks or placebo until week 52. The primary endpoint of the maintenance phase was clinical remission at week 52 (CDAI ≤ 150). At week 52, the percentage remission in patients

Table 5 Efficacy outcomes for vedolizumab in the induction of remission (week 6) in patients with Crohn disease (GEMINI II study).

	Vedolizumab 300 mg at weeks 0 and 2 (No. = 220) (%)	Placebo at weeks 0 and 2 (No. = 148) (%)	<i>p</i>
Clinical remission	14.5	6.8	0.02
Clinical response	31.4	25.7	0.23

Source: Sandborn et al.³¹

who received vedolizumab 300 mg, both every 4 and every 8 weeks, was significantly higher than in the placebo group (Table 6).

The GEMINI III study is a randomised, double-blind, placebo-controlled study that evaluated the safety and efficacy of vedolizumab in remission induction in 416 patients with CD refractory to other treatments.³⁴ The primary endpoint, which was to demonstrate the efficacy of vedolizumab in inducing remission at week 6 in patients with previous anti-TNF treatment failure, was not reached in this study. However, the clinical response at week 6 (decrease in CDAI ≥ 100 points with respect to the baseline score) and remission at week 10 were greater in patients treated with vedolizumab (Table 7).

Finally, an open-label extension study is currently underway to evaluate the long-term safety of vedolizumab (GEMINI LTS).³⁵ Preliminary results support its long-term safety in the treatment of CD and UC. The full study results (at 7 years of follow-up) will be available in 2016.

Mode of presentation

The packs contain 300 mg of vedolizumab powder for concentrate for solution for infusion.

Posology

The recommended dose regimen of Entyvio is 300 mg administered by intravenous infusion at 0, 2 and 6 weeks and then every 8 weeks thereafter (Table 3). Treatment discontinuation should be assessed in patients who have not presented a response after 14 weeks of treatment. In patients who lose the initial response over time, the frequency of administration may be increased to 300 mg/4 weeks.

Indications

Vedolizumab is indicated in adults with moderately to severely active CD or UC who have had an inadequate response with, lost response to or are intolerant to conventional treatment or to an anti-TNF.

Table 6 Efficacy outcomes for vedolizumab in the maintenance of remission (week 52) in patients with Crohn disease (GEMINI II study).

	Vedolizumab 300 mg/4 weeks (No. = 154) (%)	Vedolizumab 300 mg/8 weeks (No. = 154) (%)	Placebo (No. = 153) (%)	<i>p</i>
Clinical remission ^a	36.4	39	21.6	< 0.05
Clinical response ^b	45.5	43.5	30.1	< 0.05
Steroid-free remission	28.8	31.7	15.9	< 0.05
Sustained remission ^c	16.2	21.4	14.4	NS

No.: number of patients; NS: not statistically significant.

^a Clinical remission was defined as a CDAI ≤150 at week 52.

^b Clinical response was defined as a decrease in the CDAI ≥100 points at week 52 with respect to baseline.

^c Sustained clinical remission was defined as a CDAI ≤150 at 80% of the study visits, including the last one (week 52).

Source: Sandborn et al.³¹

Table 7 Efficacy of vedolizumab in the induction of remission in patients with Crohn disease (GEMINI III study).

	Patients treated previously with anti-TNF			All patients included		
	Vedolizumab (%)	Placebo (%)	<i>p</i>	Vedolizumab (%)	Placebo (%)	<i>p</i>
Clinical remission week 6 ^a	15.2	12	0.4	19.1	12.1	0.04
Clinical remission week 10 ^a	28.7	13	<0.01	26.6	12.1	<0.01
Sustained clinical remission ^b	12	8.3	0.2	15.3	8.2	0.02
Response week 6 ^c	39.2	22.3	<0.01	39.2	22.7	<0.01
Response week 10 ^c	46.8	24.8	<0.01	47.8	24.2	<0.01

^a Clinical remission was defined as a CDAI ≤150.

^b Sustained clinical remission was defined as a CDAI ≤150 at weeks 6 and 10.

^c Clinical response was defined as a decrease in the CDAI ≥100 points with respect to baseline.

Source: Sands et al.³⁴

Safety

In general, the percentage of side effects in patients treated with vedolizumab was similar to those described in the placebo group. No cases of PML have been described. Nevertheless, future studies will provide information on the long-term safety profile of vedolizumab.

CT-P13

The price of biological drugs, together with their increasingly widespread use, presents a dilemma due to the costs associated with these treatments. This has led several national agencies to restrict their use when the patient has been in remission for some time.^{36,37} The development of generic versions of small-molecule drugs has enabled price reductions of 80% compared to the original branded product.³⁸ As with other drugs, when the patents for biologics are approaching their expiry dates, other companies begin to develop "copies" of the original molecules, which in this case are known as biosimilars. The development of biosimilar drugs will make biological drugs similar to the originals available at a lower cost.

A biosimilar is a copy of an approved biological drug for which the patent has expired.³⁹ However, while a generic drug is an exact copy of a small, relatively simple molecule, the biosimilar is not identical to the original molecule; instead it may differ due to differences in the manufacturing process, type of cell culture used for synthesis, purification process, formulation or storage conditions. These changes could account for differences in the quality, efficacy and safety of treatment, especially due to changes in the immunogenicity.⁴⁰ This does not only occur with biosimilars, since different batches of the original biologics can present differences due to changes in the manufacturing process over time. As a result of these changes in the production process, the manufacturers of the original biologics sometimes have to demonstrate their comparability to the regulatory authorities.⁴¹

The name "biosimilar" was proposed by the EMA, which was the first regulatory authority to establish the process for approval of these drugs. Following approval of the first biosimilar drug by the EMA in 2005, 16 biosimilars have been authorised to date in Europe.

The process for approving a biosimilar drug is different from that followed for the development of an original drug.⁴¹ The EMA establishes that the manufacturer

of the biosimilar molecule has to demonstrate comparability with the original in 3 aspects: physico-chemical characteristics of the molecules, non-clinical comparability (evaluating the theoretical mechanisms of action in different models) and clinical comparability, which should be done for the indication in which the patient population is most sensitive.⁴² Despite small differences, the process is largely the same in Japan, Australia, Canada and the United States.

After a complex evaluation of the data provided by the manufacturer of the biosimilar molecule, the product will be accepted if it is considered 'highly similar'. Once this similarity has been demonstrated, the requirements for clinical studies are less stringent than for the reference product, assuming that the high similarity also predicts that the clinical results will be highly similar.⁴²

Comparability of CT-P13 with Remicade

In 2013, the EMA approved the first biosimilar of Remicade (infliximab), developed by Celltrion as CT-P13 and marketed as Remsima by Celltrion and Inflectra by Hospira.⁴²

Clinical studies with this drug were conducted in rheumatoid arthritis (RA) and ankylosing spondylitis (AS).^{43,44} In addition to these indications, the EMA approved the use of CT-P13 for all the indications of Remicade (which is known as extrapolation).⁴²

CT-P13 has an amino acid sequence identical to that of Remicade, as this is an indispensable requisite for a biosimilar. The physico-chemical characterisation of CT-P13 showed that the product is highly similar to Remicade. The different functions of CT-P13 evaluated, including the affinity to bind to TNF, its suppression of cytokine production in several human cell lines and the other analyses carried out, showed results within the parameters described for Remicade. The only difference observed between Remicade and CT-P13 was in the proportion of afucosylated forms, which in the latter translated into a lower binding affinity to the Fc_YRIIIa receptor, and lower antibody-mediated cellular cytotoxicity in the natural killer cells in *in vitro* experiments. However, when these experiments were conducted in more physiological conditions, the differences disappeared, with both Remicade and CT-P13 showing similar cytotoxic activity.⁴²

The development of the first infliximab biosimilar gave rise to considerable debate about the requirements necessary for the approval of a biosimilar product in all the indications of the reference product. European guidelines establish that, if properly justified, the biosimilar should receive authorisation for all the indications of the reference product, which is known as extrapolation of indications.⁴²

Extrapolation is justified because the objective of studies for the development of biosimilars is not to demonstrate efficacy in the different indications *per se*, which has already been demonstrated by the original drug, but that the similarity demonstrated in the clinical, preclinical and pharmacokinetic studies means that comparable clinical outcomes are highly likely.

Several scientific societies have taken a stand against extrapolation, as they consider that clinical data are

necessary to determine the efficacy of the biosimilar in all indications.^{45,46} Others, in contrast, have supported extrapolation, and have opted for strict post-marketing surveillance.⁴⁷ Detractors of extrapolation of indications to IBD argue that the differences in afucosylation could alter the effect of the drug on this disease. In fact, differences have been observed between RA and IBD as regards the response to treatment with other monoclonal antibodies: some drugs have been shown to be effective in some diseases and not in others, while others have been shown to be active in both diseases but at different doses.^{45,46}

Efficacy of CT-P13 in clinical studies

Studies for the approval of CT-P13 were conducted in patients with RA and AS. The aim of the PLANETRA study was to compare the efficacy and safety of Remicade with CT-P13 in patients with RA.⁴³ The primary endpoint was to evaluate the American College of Rheumatology 20% (ACR20) response rate at week 30. CT-P13 showed an efficacy similar to Remicade at week 30, with a similar pharmacokinetic and immunogenicity profile. CT-P13 was well tolerated, with a safety profile comparable to Remicade.

The aim of the PLANETAS study was to compare the pharmacokinetics, efficacy and safety of Remicade with CT-P13 in patients with AS.⁴⁴ The primary endpoint was to evaluate the area under the drug concentration curve and the maximum concentration between weeks 22 and 30 of treatment. The response and safety of both treatments were evaluated as secondary endpoints. The study showed that the pharmacokinetic profiles of Remicade and CT-P13 were similar in patients with AS. CT-P13 was well tolerated, with a safety and efficacy profile comparable to Remicade, at least up to week 30.

One of the issues raised by detractors of extrapolation of indications of CT-P13 is the suitability of the diseases chosen for the clinical studies. Patients with RA are the largest patient group who receive treatment with anti-TNF drugs, but from the point of view of obtaining approval from the regulatory authorities, they do not appear to be the most sensitive population.

In order to obtain drug approval, a risk management plan must be provided for each biosimilar antibody. In addition to the usual pharmacovigilance, the EMA management plan for CT-P13 includes several post-authorisation extension studies that in total will include more than 6000 patients, one of these being a randomised clinical trial comparing the efficacy of CT-P13 with Remicade in patients with CD. Although the EMA has put forward solid arguments to justify extrapolation of the Remicade indications, the results of a clinical trial comparing the efficacy of CT-P13 and Remicade in CD will support and facilitate acceptance of the use of the biosimilar in IBD.

Molecules under development for the treatment of inflammatory bowel disease

Research into the pathophysiological mechanisms involved in IBD has at the same time led to the discovery of potential therapeutic targets for the development of new drugs

for the treatment of this disease. Most molecules under investigation block T lymphocyte activation or leucocyte adhesion, or inhibit the production or effect of proinflammatory cytokines.

Blockade of proinflammatory cytokines

Tumour necrosis factor

TNF-kinoid is a vaccine that aims to induce production of neutralising polyclonal antibodies to TNF by the patient himself. A phase 1–2 open-label study in patients with CD evaluated 3 doses of TNF-kinoid in 22 patients.⁴⁸ No serious adverse events were observed and all patients completed the study. The preliminary results of the phase 2 trial were not so encouraging.⁴⁹

HMPL-004

Andrographis paniculata is considered to be a medicinal plant. Extracts of this plant have been reported to have anti-inflammatory properties by inhibiting nitric oxide synthesis and the NF- κ B pathway.⁵⁰ It has also been shown to have an inhibitory effect on the activation of the cells of the immune system.

HMPL-004 is one of the components of *Andrographis paniculata* extract that has shown promising results in the treatment of IBD. This molecule is currently being evaluated in phase 3 studies in CD and UC.

Interleukins 12 and 23

Interleukins 12 and 23 are proinflammatory cytokines that share a common subunit (p40). Ustekinumab is an IgG1 monoclonal antibody that binds to the p40 subunit of interleukins 12 and 23, and has been shown to be effective in the treatment of psoriatic arthritis and psoriasis.^{51–53} The efficacy of ustekinumab in the induction of remission in patients with CD was first evaluated in a double-blind, placebo-controlled study by Sandborn et al.⁵⁴ The patient group treated with ustekinumab presented a higher percentage of clinical response at weeks 4 and 6 than those treated with placebo; nevertheless, no differences were observed at week 8.

The efficacy of ustekinumab in the induction and maintenance of remission in patients with CD was subsequently evaluated by Sandborn et al. in a phase 2b study.⁵⁵ Patients with moderate-severe CD refractory to anti-TNF treatment were included. Patients were randomised to receive intravenous ustekinumab 1, 3 or 6 mg/kg or placebo at week 0. The clinical response at week 6 was significantly greater in the ustekinumab group compared to placebo. However, no differences in remission were observed. It should be noted that, although the primary endpoint was established at week 6, a higher percentage of patients treated with ustekinumab achieved response or remission at week 8 than at week 6, showing that the mechanism of action is slower and that week 6 is perhaps too early to assess the response.

Patients who responded to ustekinumab at week 6 were randomised again to receive subcutaneous ustekinumab 90 mg every 8 weeks or placebo.⁵⁵ At week 22, the percentage of patients with clinical response and remission was significantly higher in the ustekinumab group compared to

placebo. Phase 3 studies of this molecule for the treatment of CD are currently underway.

For now, physicians can only use ustekinumab as “off label” treatment in patients with CD. The recommended dose for remission induction in patients with CD is not well established; the most widely used regimen at present is 90 mg subcutaneously at weeks 0, 1, 2 and 3, followed by maintenance treatment of 90 mg subcutaneously every 8 weeks thereafter.

Few side effects were reported, and were comparable to those reported in the placebo group in clinical trials for CD. Nevertheless, data from patients with psoriasis show an excellent safety profile, with rare, mild side effects.

Other interleukins

Both interleukin-13 and interleukin-6 are proinflammatory cytokines that have been tested as potential therapeutic targets in IBD. To date, the results of studies with drugs targeting these molecules have been modest.^{56,57} New molecules against these cytokines are currently being evaluated for the treatment of IBD.⁵⁸

Administration of anti-inflammatory cytokines

The administration of anti-inflammatory cytokines could be a therapeutic approach in the treatment of IBD. Anti-inflammatory cytokines that have been evaluated as possible treatments in patients with IBD are interleukin-10, interleukin-11 and interferon- β .^{59–66} Unfortunately, these cytokines have not been shown to be useful in the treatment of IBD in the studies conducted to date.

Leucocyte adhesion blockade

Etrolizumab is a humanised monoclonal antibody against the β 7 subunit of integrins α 4 β 7 and α E β 7. The EUCA-LYPTUS study is a phase 2, randomised, double-blind, placebo-controlled clinical trial that evaluated the efficacy of etrolizumab in 124 patients with moderate-severe UC who were randomised to receive etrolizumab 100 mg at weeks 0, 4 and 8 or etrolizumab 420 mg (loading dose) and then 300 mg at weeks 2, 4 and 8 or placebo.⁶⁷ The percentage of patients who achieved clinical remission (Mayo Clinic Score \leq 2 with no subscore >1) was 21% in the etrolizumab 100 mg group, 8% in the etrolizumab 300 mg group and 0% in the placebo group ($p=0.004$ and $p=0.05$, respectively, compared with placebo). Phase 3 studies are currently underway to confirm these promising results.

Chemokines constitute a complex family of proteins recently identified as chemotactic cytokines that can activate different cell types in the immune system; they differ from classic chemoattractants in their specificity for particular leucocyte sub-types. These molecules are involved in the recruitment and migration of leukocytes to the intestinal mucosa. Some studies have suggested that aberrant expression of chemokine receptor 9, which is expressed in the small intestine and colon, could be a therapeutic target in CD.^{68,69}

Vercirnon is an oral inhibitor of chemokine receptor 9 that has been evaluated in a double-blind, placebo-controlled

clinical trial in patients with CD. Patients were randomised to receive 250 mg/24 h, 250 mg/12 h, 500 mg/24 h or placebo for 12 weeks. The primary endpoints were the response at weeks 8 and 52. In the induction phase, only the group who received 500 mg/day presented a percentage response significantly higher than placebo. At week 52, 47% of patients who received vercirnon presented remission, compared to 31% in the placebo group.⁷⁰ Phase 3 studies to evaluate the efficacy of this molecule in IBD are currently underway.

Blockade of cytokine-mediated signal cascades

Janus kinase inhibitors

The involvement of the Janus kinase (JAK) family JAK1 and JAK3 in the process of signal transduction of interleukin-2 and interleukin-6 receptors (such as interleukin-12 and interleukin-23) has made the inhibition of JAKs a potential therapeutic target in IBD. Tofacitinib is an inhibitor of JAK1, JAK2 and JAK3 that can modulate the signals of a large group of proinflammatory cytokines, such as interleukins 2, 4, 7, 9, 15 and 21. These integrins participate in lymphocyte activation, proliferation and functions.

A phase 2 randomised, placebo-controlled clinical trial evaluated the efficacy of tofacitinib in patients with moderate-severe UC.⁶⁷ Patients were randomised to receive 4 different doses of tofacitinib or placebo for 8 weeks. In this study, only the group who received the highest dose (15 mg/12 h) presented a significantly higher response than the placebo group (78% vs. 42%). The percentage of patients with mucosal healing was 18% in the group who received 3 mg, 30% in the 10 mg group, 27% in the 15 mg group and 2% in the placebo group.⁶⁷ The drug safety profile was good. Patients who received tofacitinib had increased low-density lipoprotein (LDL) and high-density lipoprotein (HDL) cholesterol due to an unexplained mechanism, as it theoretically only acts on the JAK expressed specifically in the cells of the immune system. A phase 3 study is currently underway to evaluate the efficacy and safety of tofacitinib in patients with UC.

Laquinimod

Laquinimod is a small synthetic molecule that—by a mechanism that has not been fully identified—transforms the T cells into an anti-inflammatory phenotype, decreasing the production of proinflammatory cytokines.⁷¹ In a phase 2, double-blind, placebo-controlled, dose-finding study, patients were randomised to receive 0.5, 1, 1.5 or 2 mg of laquinimod daily or placebo for 8 weeks. Surprisingly, the highest percentages of remission and response were obtained in the group of patients treated with the lowest dose of laquinimod.⁷²

Masitinib

The mastocytes of the GI tract are sentinels of the immune system that are located in the mucosa and submucosa of the digestive tract in the barrier between the host and the environment. The activation and proliferation of mastocytes can be observed in certain processes, including IBD. Masitinib is a potent selective tyrosine kinase inhibitor that is targeted at the c-kit receptor (expressed in mastocytes), but also

modulates other cytokines.⁷³ A phase 2 study is currently underway in patients with CD.

Conclusions

New molecules have recently been incorporated into the therapeutic arsenal of patients with IBD. Golimumab is a monoclonal antibody against TNF that has been shown to be effective in the treatment of UC. In Europe, approval of CT-P13 (infliximab biosimilar) for the same indications as the original infliximab has marked the debut of an anti-TNF molecule that can substantially reduce the cost of biological treatment. More recently, vedolizumab, a monoclonal antibody against the $\alpha 4\beta 7$ integrin, has been approved for the treatment of CD and UC. This mechanism of action of this drug, which selectively prevents GI inflammation, differs from that of classic anti-TNFs.

Furthermore, the study of the pathophysiology of IBD has led to the identification of numerous therapeutic targets. A large number of molecules are currently under development, some of which will be used in the future to extend the therapeutic options in patients with IBD.

Finally, in the coming years, studies should be aimed at identifying factors that can predict the response to different biological drugs for IBD, in order to select the best therapeutic alternative for each patient on a more individual basis.

Conflict of interests

M. Chaparro: conferences, support for research and/or training activities: MSD, AbbVie, Hospira, Dr. Falk Pharma. J.P. Gisbert: scientific consultancy, conferences, support for research and/or training activities: MSD, AbbVie, Takeda, Hospira, Kern Pharma, Pfizer, Janssen, Ferring, Faes Farma, Shire Pharmaceuticals, Chiesi, Laboratorios Casen Fleet, Otsuka Pharmaceutical, Uriach and Dr. Falk Pharma and Gebro Pharma.

References

- Baumgart DC, Carding SR. Inflammatory bowel disease: cause and immunobiology. *Lancet*. 2007;369:1627–40.
- Engel MA, Neurath MF. New pathophysiological insights and modern treatment of IBD. *J Gastroenterol*. 2010;45: 571–83.
- Present DH, Rutgeerts P, Targan S, Hanauer SB, Mayer L, van Hogezaard RA, et al. Infliximab for the treatment of fistulas in patients with Crohn's disease. *N Engl J Med*. 1999;340: 1398–405.
- D'Haens G, van Deventer S, van Hogezaard R, Chalmers D, Kothe C, Baert F, et al. Endoscopic and histological healing with infliximab anti-tumor necrosis factor antibodies in Crohn's disease: a European multicenter trial. *Gastroenterology*. 1999;116:1029–34.
- Hanauer SB, Feagan BG, Lichtenstein GR, Mayer LF, Schreiber S, Colombel JF, et al. Maintenance infliximab for Crohn's disease: the ACCENT I randomised trial. *Lancet*. 2002;359: 1541–9.
- Chaparro M, Panes J, Garcia V, Manosa M, Esteve M, Merino O, et al. Long-term durability of infliximab treatment in Crohn's disease and efficacy of dose escalation

- in patients losing response. *J Clin Gastroenterol.* 2011;45: 113–8.
7. Chaparro M, Andreu M, Barreiro-de Acosta M, Garcia-Planella E, Ricart E, Domenech E, et al. Effectiveness of infliximab after adalimumab failure in Crohn's disease. *World J Gastroenterol.* 2012;18:5219–24.
 8. Chaparro M, Panes J, Garcia V, Merino O, Nos P, Domenech E, et al. Long-term durability of response to adalimumab in Crohn's disease. *Inflamm Bowel Dis.* 2012;18:685–90.
 9. Hutas G. Golimumab, a fully human monoclonal antibody against TNF α . *Curr Opin Mol Ther.* 2008;10:393–406.
 10. Lonberg N. Human antibodies from transgenic animals. *Nat Biotechnol.* 2005;23:1117–25.
 11. Shealy DJ, Cai A, Staquet K, Baker A, Lacy ER, Johns L, et al. Characterization of golimumab, a human monoclonal antibody specific for human tumor necrosis factor alpha. *MAbs.* 2010;2:428–39.
 12. Sandborn WJ, Feagan BG, Marano C, Zhang H, Strauss R, Johanns J, et al. Subcutaneous golimumab induces clinical response and remission in patients with moderate-to-severe ulcerative colitis. *Gastroenterology.* 2014;146:85–95, quiz e14–85.
 13. Sandborn WJ, Feagan BG, Marano C, Zhang H, Strauss R, Johanns J, et al. Subcutaneous golimumab maintains clinical response in patients with moderate-to-severe ulcerative colitis. *Gastroenterology.* 2014;146:96–109, e101.
 14. Marshall JK. LDP-02 (Millenium). *Curr Opin Investig Drugs.* 2001;2:502–4.
 15. Tsuzuki Y, Miura S, Suematsu M, Kurose I, Shigematsu T, Kimura H, et al. Alpha 4 integrin plays a critical role in early stages of T lymphocyte migration in Peyer's patches of rats. *Int Immunol.* 1996;8:287–95.
 16. Tilg H, Kaser A. Vedolizumab, a humanized mAb against the alpha4beta7 integrin for the potential treatment of ulcerative colitis and Crohn's disease. *Curr Opin Investig Drugs.* 2010;11:1295–304.
 17. Souza HS, Elia CC, Spencer J, MacDonald TT. Expression of lymphocyte-endothelial receptor-ligand pairs, alpha4beta7/MAdCAM-1 and OX40/OX40 ligand in the colon and jejunum of patients with inflammatory bowel disease. *Gut.* 1999;45:856–63.
 18. Gordon FH, Lai CW, Hamilton MI, Allison MC, Srivastava ED, Fouweather MG, et al. A randomized placebo-controlled trial of a humanized monoclonal antibody to alpha4 integrin in active Crohn's disease. *Gastroenterology.* 2001;121: 268–74.
 19. Targan SR, Feagan BG, Fedorak RN, Lashner BA, Panaccione R, Present DH, et al. Natalizumab for the treatment of active Crohn's disease: results of the ENCORE Trial. *Gastroenterology.* 2007;132:1672–83.
 20. Ford AC, Sandborn WJ, Khan KJ, Hanauer SB, Talley NJ, Moayyedi P. Efficacy of biological therapies in inflammatory bowel disease: systematic review and meta-analysis. *Am J Gastroenterol.* 2011;106:644–59, quiz 660.
 21. Yousry TA, Major EO, Ryschkewitsch C, Fahle G, Fischer S, Hou J, et al. Evaluation of patients treated with natalizumab for progressive multifocal leukoencephalopathy. *N Engl J Med.* 2006;354:924–33.
 22. Haanstra KG, Hofman SO, Lopes Estevao DM, Blezer EL, Bauer J, Yang LL, et al. Antagonizing the alpha4beta1 integrin, but not alpha4beta7, inhibits leukocytic infiltration of the central nervous system in rhesus monkey experimental autoimmune encephalomyelitis. *J Immunol.* 2013;190: 1961–73.
 23. Milch C, Wyant T, Xu J, Parikh A, Kent W, Fox I, et al. Vedolizumab, a monoclonal antibody to the gut homing alpha4beta7 integrin, does not affect cerebrospinal fluid T-lymphocyte immunophenotype. *J Neuroimmunol.* 2013;264: 123–6.
 24. Hesterberg PE, Winsor-Hines D, Briskin MJ, Soler-Ferran D, Merrill C, Mackay CR, et al. Rapid resolution of chronic colitis in the cotton-top tamarin with an antibody to a gut-homing integrin alpha 4 beta 7. *Gastroenterology.* 1996;111: 1373–80.
 25. Feagan BG, MacDonald J, Greenberg G. An ascending dose of a humanized alpha 4 beta 7 antibody in ulcerative colitis. *Gastroenterology.* 2000;118:A874.
 26. Feagan BG, Greenberg GR, Wild G, Fedorak RN, Pare P, McDonald JW, et al. Treatment of ulcerative colitis with a humanized antibody to the alpha4beta7 integrin. *N Engl J Med.* 2005;352:2499–507.
 27. Feagan BG, Greenberg GR, Wild G, Fedorak RN, Pare P, McDonald JW, et al. Treatment of active Crohn's disease with MLN0002, a humanized antibody to the alpha4beta7 integrin. *Clin Gastroenterol Hepatol.* 2008;6:1370–7.
 28. Parikh A, Leach T, Wyant T, Scholz C, Sankoh S, Mould DR, et al. Vedolizumab for the treatment of active ulcerative colitis: a randomized controlled phase 2 dose-ranging study. *Inflamm Bowel Dis.* 2012;18:1470–9.
 29. Parikh A, Fox I, Leach T, Xu J, Scholz C, Patella M, et al. Long-term clinical experience with vedolizumab in patients with inflammatory bowel disease. *Inflamm Bowel Dis.* 2013;19:1691–9.
 30. Feagan BG, Rutgeerts P, Sands BE, Hanauer S, Colombel JF, Sandborn WJ, et al. Vedolizumab as induction and maintenance therapy for ulcerative colitis. *N Engl J Med.* 2013;369: 699–710.
 31. Sandborn WJ, Feagan BG, Rutgeerts P, Hanauer S, Colombel JF, Sands BE, et al. Vedolizumab as induction and maintenance therapy for Crohn's disease. *N Engl J Med.* 2013;369: 711–21.
 32. Sands BE, Feagan BG, Rutgeerts P, Colombel JF, Sandborn WJ, Sy R, et al. Vedolizumab induction therapy for patients with Crohn's disease and prior anti-tumour necrosis factor antagonist failure: a randomised placebo-controlled, double-blind, multicenter trial. *J Crohns Colitis.* 2013;7: S5–6.
 33. Hanauer H, Rutgeerts P, Xu J, Rubin D, Smyth M, Abhyankar B. Long-term efficacy of vedolizumab therapy for Crohn's disease. *United Eur Gastroenterol J.* 2014;2014:A66.
 34. Sands BE, Feagan BG, Rutgeerts P, Colombel JF, Sandborn WJ, Sy R, et al. Effects of vedolizumab induction therapy for patients with Crohn's disease in whom tumor necrosis factor antagonist treatment failed. *Gastroenterology.* 2014;147:618–27, e613.
 35. Hanauer S, Rutgeerts P, Xu J, Rubin DT, Smyth M, Abhyankar B. Long-term efficacy of vedolizumab therapy for Crohn's disease. *United Eur Gastroenterol J.* 2014;2:A66.
 36. Farkas K, Lakatos PL, Nagy F, Szepes Z, Miheller P, Papp M, et al. Predictors of relapse in patients with ulcerative colitis in remission after one-year of infliximab therapy. *Scand J Gastroenterol.* 2013;48:1394–8.
 37. Rinaudo-Gaujous M, Paul S, Tedesco ED, Genin C, Roblin X, Peyrin-Biroulet L. Review article: biosimilars are the next generation of drugs for liver and gastrointestinal diseases. *Aliment Pharmacol Ther.* 2013;38:914–24.
 38. Malik NN. Controlling the cost of innovative cancer therapeutics. *Nat Rev Clin Oncol.* 2009;6:550–2.
 39. Weise M, Bielsky MC, de Smet K, Ehmann F, Ekman N, Giezen TJ, et al. Biosimilars: what clinicians should know. *Blood.* 2012;120:5111–7.
 40. Crommelin DJ, Storm G, Verrij R, de Leede L, Jiskoot W, Henink WE. Shifting paradigms: biopharmaceuticals versus low molecular weight drugs. *Int J Pharm.* 2003;266:3–16.

41. Gomollon F. Biosimilars in inflammatory bowel disease: ready for prime time. *Curr Opin Gastroenterol.* 2015;31:290–5.
42. European Medicines Agency. Available at: http://www.ema.europa.eu/docs/en_GB/document_library/EPAR_-Summary_for_the_public/human/002778/WC500151491.pdf [accessed 01.09.15].
43. Yoo DH, Hrycaj P, Miranda P, Ramiterre E, Piotrowski M, Shevchuk S, et al. A randomised, double-blind, parallel-group study to demonstrate equivalence in efficacy and safety of CT-P13 compared with innovator infliximab when coadministered with methotrexate in patients with active rheumatoid arthritis: the PLANETRA study. *Ann Rheum Dis.* 2013;72: 1613–20.
44. Park W, Hrycaj P, Jeka S, Kovalenko V, Lysenko G, Miranda P, et al. A randomised, double-blind, multicentre, parallel-group, prospective study comparing the pharmacokinetics, safety, and efficacy of CT-P13 and innovator infliximab in patients with ankylosing spondylitis: the PLANETAS study. *Ann Rheum Dis.* 2013;72:1605–12.
45. Feagan BG, Choquette D, Ghosh S, Gladman DD, Ho V, Meibohm B, et al. The challenge of indication extrapolation for infliximab biosimilars. *Biologicals.* 2014;42:177–83.
46. Fiorino G, Girolomoni G, Lapadula G, Orlando A, Danese S, Olivieri I, et al. The use of biosimilars in immune-mediated disease: a joint Italian Society of Rheumatology (SIR), Italian Society of Dermatology (SIDeMaST), and Italian Group of Inflammatory Bowel Disease (IG-IBD) position paper. *Autoimmun Rev.* 2014;13:751–5.
47. Ebbers HC. Biosimilars: in support of extrapolation of indications. *J Crohns Colitis.* 2014;8:431–5.
48. Dewit O, Hebuterne X, Dupas J, Howaldt S, Bures J, Schreiber S, et al. Results of a phase II, randomized, double blind, controlled trial of the efficacy of active therapeutic immunization with TNF-kinoid in patients with moderate to severe Crohn's disease with secondary resistance to TNF antagonist. *Gastroenterology.* 2012;142:S-S567.
49. Amiot A, Peyrin-Biroulet L. Current, new and future biological agents on the horizon for the treatment of inflammatory bowel diseases. *Therap Adv Gastroenterol.* 2015;8: 66–82.
50. Michelsen KS, Wong MH, Ko B, Thomas LS, Dhall D, Targan SR. HMPL-004 (Andrographis paniculata extract) prevents development of murine colitis by inhibiting T-cell proliferation and TH1/TH17 responses. *Inflamm Bowel Dis.* 2013;19: 151–64.
51. Leonardi CL, Kimball AB, Papp KA, Yeilding N, Guzzo C, Wang Y, et al. Efficacy and safety of ustekinumab, a human interleukin-12/23 monoclonal antibody, in patients with psoriasis: 76-week results from a randomised, double-blind, placebo-controlled trial (PHOENIX 1). *Lancet.* 2008;371:1665–74.
52. Papp KA, Langley RG, Lebwohl M, Krueger GG, Szapary P, Yeilding N, et al. Efficacy and safety of ustekinumab, a human interleukin-12/23 monoclonal antibody, in patients with psoriasis: 52-week results from a randomised, double-blind, placebo-controlled trial (PHOENIX 2). *Lancet.* 2008;371: 1675–84.
53. Gottlieb A, Menter A, Mendelsohn A, Shen YK, Li S, Guzzo C, et al. Ustekinumab, a human interleukin 12/23 monoclonal antibody, for psoriatic arthritis: randomised, double-blind, placebo-controlled, crossover trial. *Lancet.* 2009;373: 633–40.
54. Sandborn WJ, Feagan BG, Fedorak RN, Scherl E, Fleisher MR, Katz S, et al. A randomized trial of ustekinumab, a human interleukin-12/23 monoclonal antibody, in patients with moderate-to-severe Crohn's disease. *Gastroenterology.* 2008;135:1130–41.
55. Sandborn WJ, Gasink C, Gao LL, Blank MA, Johanns J, Guzzo C, et al. Ustekinumab induction and maintenance therapy in refractory Crohn's disease. *N Engl J Med.* 2012;367: 1519–28.
56. Danese S, Rudzinski J, Brandt W, Dupas J, Peyrin-Biroulet L, Bouhnik Y, et al. Tralokinumab (CAT-354), an interleukin 13 antibody, in moderate to severe ulcerative colitis: a phase 2a randomized placebo-controlled study. *Gastroenterology.* 2014;146:s149.
57. Ito H, Takazoe M, Fukuda Y, Hibi T, Kusugami K, Andoh A, et al. A pilot randomized trial of a human anti-interleukin-6 receptor monoclonal antibody in active Crohn's disease. *Gastroenterology.* 2004;126:989–96, discussion 947.
58. Reinisch W, Panes J, Page K, Khurana S, Hua F, Comer G, et al. Discrepancy between fecal biomarkers and their intestinal gene expression in ulcerative colitis: results from an anti-IL-13 antibody study. *J Crohns Colitis.* 2014;2014:S283.
59. Van Deventer SJ, Elson CO, Fedorak RN. Multiple doses of intravenous interleukin 10 in steroid-refractory Crohn's disease. *Crohn's Disease Study Group.* *Gastroenterology.* 1997;113:383–9.
60. Fedorak RN, Gangl A, Elson CO, Rutgeerts P, Schreiber S, Wild G, et al. Recombinant human interleukin 10 in the treatment of patients with mild to moderately active Crohn's disease. *The Interleukin 10 Inflammatory Bowel Disease Cooperative Study Group.* *Gastroenterology.* 2000;119:1473–82.
61. Schreiber S, Fedorak RN, Nielsen OH, Wild G, Williams CN, Nikolaus S, et al. Safety and efficacy of recombinant human interleukin 10 in chronic active Crohn's disease. *Crohn's Disease IL-10 Cooperative Study Group.* *Gastroenterology.* 2000;119:1461–72.
62. Colombel JF, Rutgeerts P, Malchow H, Jacyna M, Nielsen OH, Rask-Madsen J, et al. Interleukin 10 (Tenovil) in the prevention of postoperative recurrence of Crohn's disease. *Gut.* 2001;49:42–6.
63. Sands BE, Winston BD, Salzberg B, Safdi M, Barish C, Wruble L, et al. Randomized, controlled trial of recombinant human interleukin-11 in patients with active Crohn's disease. *Aliment Pharmacol Ther.* 2002;16:399–406.
64. Herrlinger KR, Witthoeft T, Raedler A, Bokemeyer B, Krummerl T, Schulzke JD, et al. Randomized, double blind controlled trial of subcutaneous recombinant human interleukin-11 versus prednisolone in active Crohn's disease. *Am J Gastroenterol.* 2006;101:793–7.
65. Pena-Rossi C, Schreiber S, Golubovic G, Mertz-Nielsen A, Panes J, Rachmilewitz D, et al. Clinical trial: a multicentre, randomized, double-blind, placebo-controlled, dose-finding, phase II study of subcutaneous interferon-beta-la in moderately active ulcerative colitis. *Aliment Pharmacol Ther.* 2008;28: 758–67.
66. Musch E, Andus T, Kruis W, Raedler A, Spehlmann M, Schreiber S, et al. Interferon-beta-1a for the treatment of steroid-refractory ulcerative colitis: a randomized, double-blind, placebo-controlled trial. *Clin Gastroenterol Hepatol.* 2005;3:581–6.
67. Vermeire S, O'Byrne S, Keir M, Williams M, Lu TT, Mansfield JC, et al. Etrolizumab as induction therapy for ulcerative colitis: a randomised, controlled, phase 2 trial. *Lancet.* 2014;384:309–18.
68. Walters MJ, Wang Y, Lai N, Baumgart T, Zhao BN, Dairaghi DJ, et al. Characterization of CCX282-B, an orally bioavailable antagonist of the CCR9 chemokine receptor, for treatment of inflammatory bowel disease. *J Pharmacol Exp Ther.* 2010;335:61–9.
69. Papadakis KA, Prehn J, Moreno ST, Cheng L, Kouroumalis EA, Deem R, et al. CCR9-positive lymphocytes and thymus-expressed chemokine distinguish small bowel from colonic Crohn's disease. *Gastroenterology.* 2001;121:246–54.
70. Keshav S, Vanasek T, Niv Y, Petryka R, Howaldt S, Bafutto M, et al. A randomized controlled trial of the efficacy and safety

- of CCX282-B, an orally-administered blocker of chemokine receptor CCR9, for patients with Crohn's disease. *PLoS ONE.* 2013;8:e60094.
71. Varrin-Doyer M, Zamvil SS, Schulze-Topphoff U. Laquinimod, an up-and-coming immunomodulatory agent for treatment of multiple sclerosis. *Exp Neurol.* 2014;262 Pt A:66–71.
72. D'Haens G, Sandborn WJ, Colombel JF, Rutgeerts P, Brown K, Barkay H, et al. A phase II study of laquinimod in Crohn's disease. *Gut.* 2014.
73. Beunk L, Verwoerd A, van Overveld FJ, Rijkers GT. Role of mast cells in mucosal diseases: current concepts and strategies for treatment. *Expert Rev Clin Immunol.* 2013;9:53–63.